
FREERIDE E 660W 2025 <2025><US><F3075Y1>
FRAME

77775

Pos Part Number Description Additional Text Quantity

1 A13003001000C1 Frame 1.00

2 A13003002033 rear frame cpl 1.00

3 09000008016U0 Special screw M8x16 ISA45 self 4.00

4 A13003092001 Frame protection sticker 1.00

5 A13003093001 Frame protection sticker 1.00

6 A49003099030 Cable protection 2.00

7 A13003083000C1 Frame cover 1.00

8 0000240817401 Hexagon collar screw M8x174 IS 2.00

9 0035100249 AH collar screw M10x24 ISA45 2.00

10 0000240813101 Hexagon collar screw M8x131 IS 1.00

11 0035100209S Hex.screw M10x20 ISA45 MK 4.00

12 0910000801209 Threaded bushing M8 x d21 2.00

13 A13003037033 Footpeg set 1.00

14 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

15 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

16 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00

17 A46003045000 Footrest spring right 1.00

18 A46003044000 Footrest spring left 1.00

19 A13003041000 Footpeg right 1.00

20 A13003040000 Footpeg left 1.00



21 A13003014000 Engine brace right 1.00

22 A13003013000 Engine brace left 1.00

23 A13003096000 Front sprocket cover 1.00

24 83008000012 special screw M6x12x3 3.00

25 0025060356 HH collar screw M6x35 TX30 1.00

26 0025080306 HH collar screw M8x30 1.00

27 A13003053000 chain guide below 1.00

28 A13003083070 Clip 16x11x2 2.00

29 A23003094000 Frame protection set 1.00


